seamancas. FCC RADIO TEST REPORT

Report No. :

FG3D2703-02E

Frequency Stability
Test Conditions FR1 n48 (QPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0072
30 Normal Voltage 0.0056
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0033
0 Normal Voltage 0.0066
PASS
-10 Normal Voltage 0.0034
-20 Normal Voltage 0.0051
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0067
20 Normal Voltage 0.0000
20 Battery End Point 0.0062
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No

: FG3D2703-02E

<Ant. 0>

Peak-to-Average Ratio

Mode

FR1 n48 / 20MHz / CP OFDM

Mod.
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64QAM

256QAM
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FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG3D2703-02E

26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 10.47 10.27 15.58 17.07 20.32 20.52
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 10.30 10.53 15.91 15.21 21.10 21.91
BW 30MHz 40MHz -
Mod. QPSK 16QAM QPSK 16QAM - -
Middle CH 38.02 31.34 44.69 45.02 - -
Mod. 64QAM 256QAM 64QAM 256QAM - -
Middle CH 31.39 42.75 42.80 50.28 - -
TEL : 886-3-327-3456 Page Number . A4-2 of 116
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie
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TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seanran as. FCC RADIO TEST REPORT

Report No

FR1 n48 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi
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seanran as. FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB
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FAX . 886-3-328-4978

Page Number



seanran as. FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 40MHz / CP OFDM / Mi

ddle Channel / Full RB

QPSK

16QAM

tiVie Spactrum
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TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT Report No. : FG3D2703-02E

Occupied Bandwidth

Mode FR1 n48 : OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.70 8.63 13.69 13.66 18.39 18.40
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 8.67 8.64 13.66 13.64 18.38 18.39
BW 30MHz 40MHz -
Mod. QPSK 16QAM QPSK 16QAM - -
Middle CH 28.22 28.20 38.05 38.12 - -
Mod. 64QAM 256QAM 64QAM 256QAM - -
Middle CH 28.24 28.28 38.06 38.14 - -
TEL : 886-3-327-3456 Page Number . A4-8 of 116

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM
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seanran as. FCC RADIO TEST REPORT Report No. : FG3D2703-02E

FR1 n48 / 15MHz / CP OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG3D2703-02E

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB
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seanran as. FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

Unwanted Emission (MASK)

FR1 n48 / 10MHz / CP OFDM / QPSK

Lowest Channel

1RBO

1RBmax

1 Spurious Emissions

Ref Level 4000 dBm  Offset 153008
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1561 GHz 1570 GHz 1.000 Mz 3.56172 GHz
3570 GHz 3.720 GHz 1000 MHz 358596 GHz
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3.530 GHz 3.540 GHz 1.000 MHz 3.53894 GHz -37.54 dBm 1254 dB
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e%FCC RADIO TEST REPORT Report No. : FG3D2703-02E

SPORTON LAB.

FR1 n48 / 10MHz / CP OFDM / QPSK
Middle Channel
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1 Spurious Emissions 1 Spurious Emissions

Limit Chee

Cimit Cheed E i P
30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda P
20 de t t 0 n
10 dbimy . . R 10 |
a ‘ B
0 i !
20 i B
20 | ;
e ol | UROUS UNE | BS 002 ) TH
[40 ab 1 1 - il [ I m RN PRI T N N s

0 - - i !
3.82 GHz

3.43 GHz 6409 pis. 39.0 MHz/ 3E2GH: | 3.43GHz 39.0 MHz/

3.430GHz 3.530 GHz 1.000 MHz 3.49768 GHz -42.62 dBm 3430 GHz 3.530 GHz 1.000 Mz 3.44164 GHz -42.32 dBm
3530 GHz 3510GHz 1.000 MHz 3.60077 GHz -34.24 dBm 1530 GHz 1610GHz 1,000 MHz 360285 GHz -37.77 dBm
3610GHz 3619 GHz 1.000 MHz .618 80 GHz -22.53 dBm 3610GHz 3619 GHz 1,000 MHz 3.61780 GHz -32.23 dBm
3619 GHz 3620 GHz 100,000 kftz 3.62000 GHz -23.88 dBm 3519 GHz 3620 GHz T00.000 kHz 361932 GHz -49.87 dBm
3,620 GHz 3630 GHz 1.000 MHz 362097 GHz 2018 dBm 3620 GHr 1630 GHe 1,000 MHz 3162893 GHz 1918 dBm
3,630 GHz 3.631 GHz 100.000 kHz 363036 GHz -50.08 dBm 3.630 GHz 3,631 GHz 100,000 kHz 3.63000 GHz -24.59 dBm
3631 GHz 3640 GHz 1.000 Mz 3.63162 GHz -32.18 dBm 3631 GHz 3640 GHz 1.000 MHz 363127 GHz -18.20 dBm
3640GHz 3720 GHz 1.000 MHz 3.64899 GHz -36.40 dBm 3.640 Gz 3720 Gtz 1.000 Mtz 3.64388 GHz -33.92 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.79038 GHz -41.87 dBm 3720 GHe 3820 GHe. 1,000 Mz 380696 GHz 4186 dBm
ety ("]
03:01:5 7 07/04/2024 03:02:40 PM 07/04/2024
i+ [
Ref Level 4000 dBm  Offset 1530 0B Mode Sweep saL
Count 100/100
1 Spurious Emissians
it Cheed 7
30 dubine-SPUBlous e ass oz Phss
20 dBew
10 dbm
a T
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0US_LINE_ABS 002 I |i |||
1 e VT 11 1 I
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1,000 Mifz 3.47980 GHz
3530 GHz 3510 GHz 1.000 MHz 3.60532 GHz
3610 GHe 3619 GHz 1,000 MHz 361876 GHz
3619 GHr 3620GHr 100,000 kffz 3.62000 GHz
3,620 GHz 3,630 GHz 1.000 MHz 362276 GHz
3630 GHz 3631 GHz 100.000 kHz 3.63006 GHz
3631 GHz 3540 GHz 1.000 MHy 3.63229 GHz
3,640 GHe 3720 GHz 1000 MHz 3.64428 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.80796 GHz
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / QPSK

Highest Channel

1RBO

Full RB

Ref Level 4000 dBm  Offset 1530 dB Made Sweep. SGL Ref Level 40.00 dBm  Offset 1530 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Limit Ches Fss Limit Ches #ss

30 apine.SPURIOUS UNE_aBs o2 phss 30 aphine—SPURIOUS UNE Ags od2 phss

20 dBm i 20 dBm

10 dBmr - 10 dbimy

0 ‘ 0 F\’I

0 | 0

20 1 20

\{ "l
I..llI. qh,h 1 SPURIOUS_LINE_ABS_002
Ll o e SR [3gnm I n sl i)
] 50 |

3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 3.43 GHz 6409 pts 39.0 MHz/ 3.82 GHz
3,430 GHz 3,530 GHz 1.000 MHz 44244 GHz 3430 6Hz 3530 GHz 1.000 MHz 3.49968 GHz -42.48 dBm -2.48 dB
1530GHz 3680 GHz 1.000 Mz 667 64 GHz 1530 GHz 3680 GHz 1,000 MHz 3.65310 GHz -37.98dBm -12.98 dB
3680 GHz 3689 GHz 1.000 MHz /688 82 GHz 3.680 GHz 3.689 GHz 1.000 MHz 3.68735 GHz -23.85 dBm -10.85 dB
3689 GHe 3690 GHz 100,000 kiiz 3.68999 GHz 3,689 GHz 3630 GHz 100.000 kttz 3.68996 GHz -29.67 dBm -16.67 dB
3,690 GHz 3.700 GHz 1.000 MHz 3.69077 GHz 3,630 GHz 3700 GHz 1.000 MHz 368211 GHz 10.44 dBm -19.56
3.700 GHz 3.701 GHz 100,000 kHz 3.70003 GHz 3.700 GHz 3701 GHz 100,000 kHz 3.70000 GHz -31.69 dBm -18.69 df
1701 GHz 3710GHz 1.000 Mz 370127 GHz 1701 GHz 3710 GHz 1.000 Mz 370103 GHz -27.92dBm -14.92 dB
3.710GHz 3720 GHz 1.000 Mz 3.71196 GHz 3.710GHz 3720 GHz 1.000 MHz 3.71094 GHz -32.79 dBm 179 dl
3.720GHz 3,820 GHz 1.000 MHz 3.72994 GHz 3.720 6Hz 3820 6Hz 1.000 MHz 3.73044 GHz -40.51 dBm 051 dB

03:11:33 PM 07/04/2024

05:43:24 FM 07/04/2024

1RBmax

Channel power -40dBm > -45.05dBm (PASS)

RefLevel 30.00aBm  Offset 153048 = RBW 10 kHz

03:12:21 BM 07/04/2024

©05:44:26 BM 07/04/2024

Ref Level 40.00 dBm  Offset 15.30 08 Mode Sweep saL 6L
Count 100/100 & ant 3048 & SWT_ 100ms & VBW 30 kHz _ Maode Sweep Count 100/100
1 Spurious Emissions
Limit Ched Al
Line _SPURLOUS_LINE_ABS 002 n
20 dBor AT
10 I 10
0 dbr ‘ 0 dbr
0 |
10.dBr
-20 dBs
0 || | 20
\'\'%{"’?“\. urnr];w.\' 002 ‘H.u l Ly, 048
0 I !
L | 40 dBmy
3.43 Gz 6400 pts 39.0 MHz/ 3.82 GHz
50 dbim
3.430 GHz 3.530 GHz 1.000 MHz 343764 Gz 4251 dim Ze s 60dBe
1530 GHz 1,680 GHz 1,000 MHz . 2 -39.94 dBm
3.680 GHz 3.689 GHz 1.000 MHz 368726 GHz -36.10 dBm -23.10dB g st e b PSP N SPIOTON . - PR
360 it 00t oo Tioos cin 2.5 dam Lhe |ousse 001 s 2004/ Span 20 Wls
3.700 GHz 3.701 GHz 100.000 kHz g %g‘! g:z ﬁ;i ggm “);: gg 2 Result Summai None
3701 GHz 3710 GHz 11000 MHz 2 -28.33 dBm 1.
3710 GHz 3120 GHz 1.000 MHz 3.71078 GHz -32.76 dBm -7.76 dB Tl [Ref) 1.000 Mz -45.05 dBm
3720 GHz 3.820 GHz 1.000 MHz 3.72385 GHz -38.42 dBm 1.58 dB Tx Total -45.05 dBm
featy coay P
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / 16QAM

Lowest Channel

1RBO

1RBmax

3.43 GHz

6409 pts

39.0 MHz/

382 GHz

05:36:52 PM 07/04/2024

3.43GHz

39.0 MHz/

Ref Level 4000 dBm  Offset 1530 0B Made Sweep saL RefLevel 40,00 dm Ofset 15.30d5 Mode Sweep saL
Caunt 100/100 Count 100/100
1 Spurious Emissians 1 Spurleus Emissiens
it Fhss it Chee
20 aghine SPURIOUS UNE ABs ody Phes 30 dpine SPUBlous_LiNE_Ass_ oda Phs:
20 dBm i 0 F
10 dBrr 1 10 ‘
a B
10 | i
20 B 1
30 ‘ 2 | \lL "
SPURIOUS_LINE_ABS 002 L SPURIOUS_LINE_ABS 002
ek T Hm I 1 i il ki
[~ ' i )
3.82GHz

02:51:57 P 07/04/2024

3.430 GHz 3530 GHz 1.000 MHz 351596 GHz -40.74 dBm 0.74dB 3.430 GHz 3.530 GHz 1.000 MHz 3.50667 GHz 41.27 dBm 1.27 dB
3530 GHz 3540 GHz 1.000 Mz 3.53443 GHz -34.37 dBm -9.37 dB 3530 GHz 3540 GHz 1.000 MHz 353825 GHz -34.47 dBm -9.47 48
3540 GHr 3589 GHz 1.000 Mz 54893 GHz -19.95 dBm -6.95 dB 3,540 GHz 3,549 GHe 1,000 MHz 3.54855 GHz -33.21 dBm -20.21 dB
3,549 Gz 3550 GHz 100,000 kitz 354997 GHz -28.33 dBm 1133 dB 3549 GHz 1550 GHz 100.000 kitz 354953 GHz 4995 dBm -36.96 dB
3550 GHz 3.560 GHz 1.000 MHz 3.55067 GHz 19.57 dBm 1043 dB 1550 GHz 1560 GHz 1.000 MHz 355908 GHz 19.11 dBm -10.89.dB
3.560 GHz 3561 GHz 100,000 kHz 356018 GHz -50.67 dBm -37.67 dB 3560 GHz 3561 G 100,000 iz 56001 GHz 2380 dB 10.80
1561 GHz 1570 GHz 1.000 Mz 3.56129 GHz -33.19 dBm 19d 3561 GHz 3570GHz 1.000 MHz 356128 GHz -19.24 dBm -5.24 dB
3570 GHz 3720 GHz 1.000 MHz 3.60754 GHz 12.45 dBm 17.46 dB 3,570 GHz 3.720 Gz 1.000 Mtz 3.59945 GHz -39.37 dBm 1437 dB
3.720 GHz 3820 GHz 1.000 MHz 3.81196 GHz -42.07 dBm -207dB 3720 GHe 3820 GHe. 1,000 Mis 3380307 GHz 4215 dBm 215
ey &t Resdy (N 5

Full RB

Ref Level 4000 dBm  Offset 153008

02:52:44 BM 07/04/2024

Mode Sweep saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd Fss
30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 B
10 dBinr T
|
o |
0
20
|
a0
PUR nElags o0 I
SPURIOUS UINE ABS 002 M'
50 |
333 GHz 6409 pts 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1.000 MHz 352875 GHz -41.50 dBm -1.60 dB
3530 GHz 3540 GHz 1.000 MHz 3.53983 GHz -33.03 dBm 03 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54847 GHz -23.36 dBm 10.36 dB
3.549 GHz 3550 GHz 100.000 kHz 3.55000 GHz -31.77 dBm 18.77 dB
3.550 GHz 3.560 GHz 1.000 MHz 355241 GHz 10.91 dBm -19.09 dB
3560 GHz 3561 GHz 100.000 kHz 3.56000 GHz -32.09 dBm -19.09 di
3561 GHr 3570GHz 1.000 MHz .56177 GHz -25.27 dBm -12.27dB
3.570 GHz 3.720 GHz 1.000 MHz 3.57157 GHz -39.23 dBm 14.23 d
3.720 GHz 3.820 GHz 1.000 MHz 3.81585 GHz -41.92 dBm -1.92 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / 16QAM

Middle Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 153048

Mode Sweep

6L

Ref Level 4000 dBm  Offset 1530 0B Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians Lipurious Emisions
Limit Pjss Limit Chee i
30 apiineSPURlOUS UNE_aBs ot PRSS 30 dpHine SPURIOUS_LINE ABS_0d2 La
20 dBm 2 4|
10 dbimy ! w0 |
a ‘ b |
0 T [
20 i B
30 E
SPURIOUS_LINE_ABS 002 Lol SPURIOUS_LINE_ABS_002 T |
Sy I NN 1R | ST ™ + UL LIk
3.43 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz
3430 GHz 3.530 GHz 1.000 MHz 3.52466 GHz -42.09 dém -209dB 3430 GHz 3.530 GHz 1.000 Mz 3.43774 GHz -42.57 dBm
3530 GHz 3610GHz 1.000 Mz 3.607 08 GHz -32.50 dBm -7.50 dB 3530 GHz 1610GHz 1.000 MHz 360612 GHz -36.26 dBm
3610GHr 3519 GHz 1.000 Mz .61841 GHz -21.04 dBm -8.04 dB 3610 GHz 3,619 GHe 1,000 MHz 3.61818 GHz -33.62 dBm
3619 GHe 3620 GHz 100,000 kfiz 361999 GHz -23.49 dBm -10.49 dB 1619 GHz 3620GHz 100.000 kHz 361972 GHz -50.03 dBm
3620 GHz 3630 GHz 1.000 MHz 362072 GHz .02 dBm 99848 3620 GHz 3630 GHz 1.000 MHz 362913 GHz 19.46 dBm
3,630 GHz 3.631 GHz 100.000 kHz 363018 GHz -49.74 dBm -36.74 dB 3.630 GHz 3,631 GHz 100,000 kHz 3.63005 GHz -24.98 dBm
1631GHz 3640 GHz 1.000 Mz 363305 GHz -34.17 dBm -21.17dB 3631 GHz 3640 GHz 1.000 MHz 363138 GHz -20.41 dBm
360Gtz 3720 GHz 1.000 MHz 3.64044 GHz -37.20 dBm 12204 3.640 Gz 3720 Gtz 1.000 Mtz 365267 GHz -36.34 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.804 77 GHz -42.21 dBm -221dB 3720 GHe 3820 GHe. 1,000 Mz 3.80177 GHz 4138 dBm
weoy I Iy fesy :
16 7 07/04/2024 03:05:04 PM 07/04/2024
e =
Ref Level 4000 dBm  Offset 1530 0B Mode Sweep saL
Count 100/100
1 Spurious Emissians
it Cheed Pss
30 dubine-SPUBlous e ass oz Phss
20 dBew
10 dBinr )
0 i
-10
-20
30

US_LNE ABS 002

3.43 GHz

39.0 MHz/

3430GHz 3530 GHz 1.000 MHz 351516 GHz
3530 GHz 3610GHz 1.000 MHz 3.58343 GHz
3610 GHr 3619 GHz 1.000 Mz 3.61892 GHz
3619GHz 3,620 GHz 100,000 ktfz 3.61998 GHz
3,620 GHz 3,630 GHz 1.000 MHz 3.62590 GHz
3630 GHz 3631 GHz 100.000 kHz 3.63005 GHz
3631 GHr 3640 GHz 1.000 MHz 3.63356 GHz
3,640 GHz 3.720 GHz 1.000 MHz 3.64563 GHz
3720 GHz 3,820 GHz 1.000 MHz 381605 GHz

382 GHz

03:05:52 BM  07/04/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / 16QAM

Highest Channel
1RBO Channel power -40dBm > -45.28dBm (PASS)

Ref Level 40,00 dBm  Offset 1530 68 Mode Sweep saL Ref Level 30,00 dBm  Offset 15308 = RBW 10 kHz

Count 100/100 | = Att 3048 ® SWT  100ms ® VBW 30kilz Mede Sweep
1 Spurious Emissions 1ACLR
Uimit Checd AL
30 dpbineSPURIOUS_UNE a8 o il s
I B L1l
20 de t t i
10 dbimy 10
0 ‘ 0 dB
0 |
10 dis
-20 |
30 [} L 20
SPURIOUS E_ABS_00.
L“UK‘H"J‘J LINE_ABS 002 | Ml“'l o
50 ¥
40 dom
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
50 dBa
3,430 GHz 3530 GHz 1.000 Miz 3.49449 GHz -249dB 0
1530GHz 3680 GHz 1.000 Mtz 3.59076 GHz -17.41 dB o
3680 GHz 3689 GHz 1.000 MHz 3.688 90 GHz - -6.63 dB BubAsamadding: sineyichinasinl ame A s L e s
3689 GHe 3690 GHz 100,000 kfiz 3.68999 GHz -22.98 dBm 998 dB 1 1 I
3690 GHz 3700 GHz 1.000 MHz 3.69102 GHz . -10.17 dB CF 3.731 04 GHe 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3701 GHz 100,000 kHz 3.70003 GHz -50.92 dBm -37.92 dB 2 Result Summan None
1701 GHz 3710GHz 1.000 Mz 3.70156 GHz 35 -2261dB
3710 GHz 3720 GHr 1,000 MHz 371572 GHz E 1118 dB Tel [Ref) 1,000 MHz -45.28 dBm
3.720GHz 3820 GHz 1.000 MHz 3.73104 GHz -39.88 dBm 0.12 dB TeTonl 2528 dBm

oy DN S CDON

03:13:57 PM 07/04/2024 ©05:46:56 M 07/04/2024

1RBmax Channel power -40dBm > -45.05dBm (PASS)

Ref Level 40.00 dBm  Offset 1530 d8 Mode Sweep 6L RefLevel 30.00aBm  Offset 153048 = RBW 10 kHz

Count 100/100 & ant 3048 & SWT_ 100ms & VBW 30 kHz _ Maode Sweep
1 Spurious Emissions . ) 1 ACLR
mit Chec Al
Line _SPURLOUS_LINE_ABS 002 n
20 dB———— AT
10 | o
0 dbr 0 dbr
0
10.dBr
-20 dBs
2 R
SPURIOUS LINE |ABS 002
[ o ! M{ urulu”- L 30 d
50 I
| \ .t
3.43 Gz 6400 pts 39.0 MHz/ 3.82 GHz
50 dbim
3.430 GHz 3.530 GHz 1.000 Mz 3.49249 GHz 4255 dBm -255 dB 0
3530 GHz 3.680 GHz 1.000 Miz 3.62178 GHz -42.56 dBm -17.56 dB N e . . .
3.680 GHz 3.689 GHz 1.000 MHz 368883 GHz -33.45 dBm -20.45 dB e e R S S een AN | RN, N A P ——
3.689 Gz 3.690 GHz 100.000 kHz 368998 GHz -50.84 dBm -37.84 dB L L L
3690 GHz 3,700 GHe 1,000 Mtz 369903 GHz 18.26 dBm 1174 d8 G 3.72385 Gz 1001 pts 200.0 kbz/ Span 2.0 MHz
3,700 GHe 3701 GHe 100.000 kHz 3.70000 GHz -20.45 dBm -11.46 dB 2 Result Summa None
3701 GHz 3710 GHz 1.000 MHz 370247 GHz -24.36 dBm -11.36 dB
3710 GHz 3120 GHz 1.000 MHz 3.71024 GHz -32.08 dBm -7.08dB Tl [Ref) 1.000 MHz -45.05 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.734 54 GHz -39.89 dBm 0.11dB Tx Total -45.05 dBm
[ e W
03:14:45 PM  07/04/2024 D5:44:26 P 07/04/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / 16QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 1530 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBew
10 dir . ! oo
|
0 dBm T T T L
-10
-20
o
30
SPURIOUS_LINE_ABS 002 |[J
[+ abm - - — L
50 ‘
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.456 22 GHz -42.40 dBm -2.40 dB.
1530GHz 3680 GHz 1.000 Mtz 367498 GHz -35.43 dBm -10.43 dB
3,680 GHz 3.689 GHz 1.000 Mix 3.68895 GHz -25.84 dBm -12.84 dB
3,689 Gz 3690 GHr 100,000 kffz 3.68997 GHz -30.08 dBm -17.08 dB
3,690 GHz 3.700 GHz 1.000 Miz 3.69177 GHz 11.09 dBm -1891 dB
3700 GHz 3701 GHz 100.000 kHz 3.70002 GHz -31.94 dBm -18.94 dB
3701 GHz 3710 GHz 1.000 MHy 3.70108 GHz -25.87 dBm -1287dB
3710 GHe 3,720 GHz 1.000 Miz 3.71243 GHz -33.59 dBm -8.59 dB
3.720GHz 3,820 GHz 1.000 MHz 372315 GHz -41.34 dBm .34 dB
[
03:15:33 PM  07/04/2024
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e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / 64QAM

Lowest Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 153048

Mode Sweep

6L

02:53:33 PM 07/04/2024

02:54:20 BM 07/04/2024

Ref Level 4000 dBm  Offset 15.30 38 Mode Sweep saL
Caunt 100/100 Count 100/100
HSpmaricess Ersdamion 1 Spurious Emissians
i R it Chee
30 apiineSPURlOUS UNE_aBs ot PASS 30 dpkine SPURIOUS LINE_ABS_0d2 PAS:
20 dBm 20
| f
10 dBny + 10 r
o | B
-10 | |
20 B
30 2 1N
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002 n n
[dan I (= I I
[~ ' 1\ i
3.43 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 Mz 351916 GHz -40.41 dBm 3.430 GHz 3530 Gtz 1.000 MHz 351097 GHz 4231 dBm -2.31
3530 GHz 3540 GHz 1.000 Mz 3.53996 GHz -33.31 dBm 3530 GHz 3540 GHz 1.000 MHz 353982 GHz -37.37 dBm -12.37dB
3540 GHr 3589 GHz 1.000 Mz .54831 GHz -23.03 dBm 3,540 GHz 3,549 GHe 1,000 MHz 3.54819 GHz -36.16 dBm -23.16 dB
3549 Ghz 3550 GHe 100,000 kftz 3.35000 GHz -24.79 dBm 3549 GHz 3,550 GHz 100.000 kHz 3.55000 GHz 51.32 dBm -38.3248
3550 GHz 3560 GHz 1.000 MHz 355087 GHz 1898 dBm 1550 GHz 1560 GHz 1.000 MHz 355928 GHz 18.43 dBm 1157 d8
3.560 GHz 3561 GHz 100.000 kHz 3.56031 GHz -51.06 dBm 3.560 GHz 3.561 GHz 100,000 kHz 3.56000 GHz -26.60 dBi -13.60 d
3561 GHr 3570GH 1.000 MHx 356168 GHz -36.68 dBm 3561 GHz 3570 GHz 1.000 MHz 356119 GHz -25.50 dBm -12.50 dB
3570GHz 3.720GHz 1000 Mz 3.57022 GHz -38.06 dBm 3570 GHz 3.720GHz 1.000 MHz 357397 GHz -37.24 dBm 12.24d8
3.720 GHz 3820 GHz 1.000 MHz 3.81965 GHz -42.13 dBm 3720 GHe 3820 GHe. 1,000 Mis 3780367 GHz 23 d 23
Resy [ s

Full RB

Ref Level 4000 dBm  Offset 153008

Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd Fss
30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 B
10 dir
a
0
20
a0 ‘ |
SPURIOUS_LINE ABS 00:
SPURIOUS UNE ABS 002 Wil
50 |
333 GHz 6409 pts 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1.000 MHz 351576 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53921 GHz
3540 GHy 3549 GHz 1.000 Mz 3.54843 GHz
3549 Gz 3550 GHz 100,000 ktfz 354998 GHz
3,550 GHz 3,560 GHz 1.000 MHz 355187 GHz
3560 GHz 3561 GHz 100.000 kHz 3.56000 GHz
3561 GHr 3570GHz 1.000 MHz 3.56100 GHz
3570 Gz 3.720 GHz 1.000 Miz 357052 GHz
3.720GHz 3,820 GHz 1.000 MHz 381456 GHz

05:35:16 BM  07/04/2024
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / 64QAM

Middle Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 153048

Mode Sweep

6L

Ref Level 4000 dBm  Offset 15.30 38 Mode Sweep saL
Caunt 100/100 Count 100/100
HSpmaricess Ersdamion 1 Spurious Emissians
Cimit 7 it Chee

30 apiineSPURlOUS UNE_aBs ot PRSS 30 dpkine SPURIOUS LINE_ABS_0d2 PhS:

20 dB 0 i

10 dBiy 1 1 i 10 {

o i b |

-10 1

20 | Br

30 l <

SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002

[0 b I Sl (= \[ i .

3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 3.43GHz El 3.82GHz
3.430GHz 3.530 GHz 1.000 MHz 343594 GHz -42.50 dBm -2.50dB 3430 GHz 3.530 GHz 1.000 Mtz 3.47660 GHz -42.65 dBm -265
3530 GHz 3610GHz 1.000 MHz 3.60213 GHz -37.92 dBm -12.92 dB 3530 GHz 1610GHz 1.000 MHz 359669 GHz -41.42 dBm -16.42 dB
3610GHr 3519 GHz 1.000 Mz 61866 GHz -23.37 dBm -10.37 dB 3610 GHz 3,619 GHe 1,000 MHz 3.61844 GHz -35.88 dBm -22.88 dB
3619 GHz 3620 GHz 100000 ki 3.62000 GHz -23.40 dBm -10.40dB 3519 GHz 3620 GHz 100.000 kHz 361987 GHz 51.26 dBm -38.26 dB
3620 GHz 3630 GHz 1.000 MHz 3.62087 GHz 19.35dBm -10.65 dB 1620 GHz 1630 GHz 1.000 MHz 362918 GHz 21.22 dBm -8.78dB
3,630 GHz 3.631 GHz 100.000 kHz 3.630 26 GHz -51.04 dBm 04 dB 3.630 GHz 3,631 GHz 100,000 kHz 3.63003 GHz .27.99 dBm 14.99 dB
3631 Gt 1640 GH: 1.000 Mz 363106 GHz -36.93dBm 2393 dB 1631 G 35640 Gz 1.000 Mz 3.63205 GHz -25.70 dBm -12.70d8
360Gtz 3720 GHz 1.000 MHz 3.64651 GHz .20 dBm 5.20d 3.640 Gz 3720 GHz 1.000 MHz 368571 GHz -37.36 dBm 1236 dB
3.720 GHz 3820 GHz 1.000 MHz 3.81975GHz -41.95 dBm -1.35 dB 3720 ot 3820 GHe. 1,000 Mz 381186 GHz 4210 dBm 370

03:06:40 PM 07/04/2024

03:07:28 BM 07/04/2024

fety

Full RB

Ref Level 4000 dBm  Offset 1530 0B Mode Sweep saL
Count 100/100
1 Spurious Emissians
it Cheed 7
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10 dBinr + + e
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[0 obm L ot s "

il

3.43 GHz 6409 pis. 39.0 MHz/ 382 GHz

3430GHz 3530 GHz 1.000 MHz 3.098 28 GHz
3530 GHz 3610GHz 1.000 MHz 3.60325 GHz
3610 GHr 3619 GHz 1.000 Mz 361900 GHz
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3.620 GHz 3.630 GHz 1.000 MHz 3.62172 GHz
3630 GHz 3631 GHz 100.000 kHz 3.63004 GHz
3631 GHr 3640 GHz 1.000 MHz 3.63125 GHz
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3680 GHr 3689 GHz 1.000 Mz 3 -21.37 dBm -8.37 dB 3.680 GHz 3,689 GHe 1,000 MHz 3.68793 GHz -36.20 dBm
3,689 GHz 3.690 GHz 100000 ki -23.11 dBm -10.71 dB 3689 GHz 3630 GHz T00.000 kHz 3.68926 GHz 51.03 dBm
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3701 Gtz 3710GH: 1.000 Mz -35.83dBm 2283 dB 3701 G 3710 Gz 1.000 Mz 3.70110 GHz -22.97 dBm
3710GH: 3720 GHz 1.000 MHz -37.06 dBm -12.06 dB 37106tz 3720 GHz 1.000 MHz 3.71262 GHz -35.69 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.72604 GHz -41.39 dBm -1.39 dB 3720 GHe 3820 GHe. 1,000 Mz 372624 GHz 4002 dBm
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3430GHz 3530 GHz 1.000 MHz 3.04214 GHz -42.45 dBm 245 dB.
3530 GHz 3680 GHz 1.000 MHz 3.67888 GHz -37.92 dBm
3,680 GHr 3,689 GHz 1.000 Mz 3.68882 GHz -27.65 dBm
3.689 GHz 3690 GHz 100.000 kHz 3.65000 GHz -32.06 dBm
3,650 GHz 3.700 GHz 1.000 MHz 3.69694 GHz 9.15 dBm
3700 GHz 3701 GHz 100.000 khz 3.70000 GHz -34.19 dBm
3701 GHr 3710GH: 1.000 MHz 3.70189 GHz -25.33 dBm
3.0 GHz 3.720 GHz 1.000 MHz 3.71145 GHz -32.83 dBm

3.720GHz 3820 GHz 1.000 Mz 3.72485 GHz -41.31 dBm

05:41:59 BM  07/04/2024

TEL : 886-3-327-3456 Page Number 1 A4-23 of 116
FAX . 886-3-328-4978



e%FCC RADIO TEST REPORT Report No. : FG3D2703-02E

SPORTON LAB.

FR1 n48 / 10MHz / CP OFDM / 256QAM
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3.430 GHz 3530 GHz 1.000 Miz 352456 GHz -41.75 dBm -1.75dB 3.430 GHz 3.530 GHz 1.000 MHz 352895 GHz 4243 dBm
3530 GHz 3540 GHz 1.000 Mtz 3.53912 GHz -35.03 dBm -10.03 dB 3530 GHz 3540 GHz 1.000 MHz 353695 GHz -39.61 dBm
3.540 GHz 3,549 GHz 1.000 MHz .547 88 GHz -28.75 dBm -15.75 dB 3.540 GHz 3.549 GHz 1.000 MHz 3.54779 GHz -37.92 dBm
3,549 Gz 3550 GHz 100,000 kfiz 3.55000 GHz -27.07 dBm -14.07 dB 3549 GHz 1550 GHz 100,000 kHz 354967 GHz -51.87 dBm
3550 GHz 3.560 GHz 1.000 MHz 355077 GHz 16.61 dBm -13.39.d8 3550 GHz 3560 GHz 1.000 MHz 355013 GHz 16.56 dBm
3.560 GHz 3561 GHz 100.000 kHz 3.56005 GHz -51.81 dBm -38.81 dB 3.560 GHz 3.561 GHz 100,000 kHz 3.56000 GHz -28.94 dBm
1561 GHz 1570 GHz 1.000 Mz 3.56118 GHz -37.64 dBm 2464 dB 3561 GHz 3570GHz 1.000 MHz 356134 GHz -26.47 dBm
3570GHz 3720 GHz 1.000 MHz 357427 GHz -40.38 dBm -15.38 db 3570 GHz 3720 Gtz 1.000 MHz 357007 GHz 4038 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.79607 GHz -42.15 dBm -215dB 3720 GHe 3820 GHe. 1,000 MHz 3380716 GHz 4214 dBm
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3430GHz 3530 GHz 1.000 MHz 3.441 54 GHz -42.27 dBm 227 dB
3530 GHz 3540 GHz 1.000 MHz 3.53422 GHz -40.50 dBm -15.50 dB
3540 GHy 3549 GHz 1.000 Mz 3.54803 GHz -33.54 dBm -20.54 dB
3549 Gz 3550 GHz 100,000 ktfz 355000 GHz -36.99 dBm -23.89 dB
3,550 GHz 3,560 GHz 1.000 MHz 355475 GHz 7.60 dBm -22.40 dB
3560 GHz 3561 GHz 100.000 kHz 3.56000 GHz -37.21 dBm -24.21 dB
3561 GHr 3570GHz 1.000 MHz 3.56174 GHz -34.28 dBm -21.28dB
3570 Gz 3.720 GHz 1.000 Miz 357067 GHz -41.53 dBm -16.53 dB
3.720GHz 3,820 GHz 1.000 MHz 3.80347 GHz -42.16 dBm 216 dB
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Middle Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 153048

Mode Sweep

6L

3430GHz 3530 GHz 1.000 MHz 351397 GHz
3530 GHz 3510 GHz 1.000 MHz 3.601 65 GHz
3610 GHr 3619 GHz 1.000 Mz 3.61793 GHz
3619GHz 3,620 GHz 100,000 ktfz 3.61999 GHz
3,620 GHz 3,630 GHz 1.000 MHz 3.62828 GHz
3630 GHz 3631 GHz 100.000 kHz 3.63006 GHz
3631 GHz 3540 GHz 1.000 MHy 3.63147 GHz
3,640 Gz 3.720 GHz 1.000 Miz 3.64052 GHz
3720 GHz 3,820 GHz 1.000 MHz 3.81066 GHz
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